Integrated Water Resource
Management Plan

Lancaster, MA

JUNE 15, 2007

Prepared for:

Town of Lancaster
695 Main Street
Lancaster, MA 01523

Prepared by:

Comprehensive Environmental, Inc.
64 Dilla Street
Milford, MA 01757




1.0

2.0

3.0

4.0

5.0

6.0

7.0

8.0

9.0

Comprehensive Environmental Inc., 06.15.07, Page i o

Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

Table of Contents

EXECULIVE SUMMAIY ..ottt i
L1000 od o] o USSR 1-1
1.1 Overview and Project GOalS ........ccccoeiieiiiiiiienine e 1-1
1.2 STUAY ATA c.eeeieeiecie ettt et te e nne e 1-1
CommUNILY Profile........ooiiee e 2-1
2.1 NALUFAl RESOUICES ......vveiieiieciie ettt ee e ste st et e e steenee e nnens 2-1
[...]
documentation on the areas maintained and the 3. BMP 4GH - This could be combined with BMP 1GH to develop
amount of sediment collected. standard operating procedures for practices to reduce pollutant
loadings. These may include street sweeping and catch basin cleaning.
Develop an inspection and maintenance program for town-owned
stormwater BMPs.
4. Develop a program for the management of stormwater residuals.

Comprehensive Environmental Inc., 06.15.07, Page 6-6




Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

BMPs for
Meeting TMDLs

1.

BMP 1TM - Met with town boards and committees to
gather input to establish evaluation methods.

1.

2.

BMP 1TM - Obtain and evaluate existing TMDL reports for water
bodies within Lancaster.

BMP 2TM - Identify BMPs to meet TMDLSs. Many of the Phase Il
stormwater BMPs often meet the TMDL recommendations. Other
BMPs should be assessed after all Phase |1 BMPs to meet the six
minimum measures have been implemented.

BMP 3TM - Implement BMPs in identified areas, consistent with
established TMDLSs in Lancaster.

BMP 4TM - Determine effectiveness of efforts to meet TMDLSs.

Comprehensive Environmental Inc., 06.15.07, Page 6-7




Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

Design Standards

As previously discussed, Lancaster only requires the control of peak stormwater flows as
a condition of its subdivision regulations. While this can help with flooding due to very
large storms, it does not protect surface waters from increased pollutant loads, channel
erosion or increased temperatures. No control of runoff volumes are required, which
means more runoff and less recharge. To better control the impacts of development in the
study area, Lancaster, with funds provided by the Commonwealth of Massachusetts
Riverways Program, undertook a project to develop an environmental overlay district
(EOD) that would address water quality and quantity impacts associated with
development. The EODs focused on performance standards for both stormwater and
wastewater. A summary of the overlays and standards is provided below:

Stormwater Performance Standards (Stormwater Overlay District)
A. Recharge is required for groundwater depths greater than four feet at the
following quantities:

Soil Type Recharge Over Impervious Surface (in)
A 1.25
B 1.00
C 0.65
D 0.10
B. A water quality volume of 1” over the impervious surface must be treated to

remove pollutants before being discharged to surface waters. Treatment must
occur through either infiltration or an underdrain system that allows the water
to cool before being discharged.

C. Post-development peak flows cannot exceed pre-development peak flows for
the 1-, 10-, and 25-year storms.

D. 24-hour extended detention of the 1-year, 24-hour storm in most locations.

Wastewater Standards
Two overlay districts were proposed:

A Fisheries and aquatic habitat overlay district — defined by any lot containing
bordering vegetated wetlands or their 100-foot buffer. Large flow wastewater
treatment systems (>1,000 gpd) must meet 10 mg/L nitrate at the property
boundary or limit of sensitive resource.

B. Expanded water resources protection district — defined by high and medium
yield aquifer areas and their zone of contribution. Large flow wastewater
treatment systems (>1,000 gpd) must meet 10 mg/L nitrate at the property
boundary or limit of sensitive resource and include pathogen treatment.

P N
)
Comprehensive Environmental Inc., 06.15.07, Page 6-8 \ @



Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

Medical offices, veterinary hospitals and nursing homes must also include
pathogen controls.

The implementation of these design standards provides a significant benefit to the water
balance presented in Section 3, since it keeps more water on the site. The results of these
applied standards are illustrated in Figure 6-1. As shown in the figure, the use of the
design standards maintains the water balance that exists under existing conditions.
Lancaster plans on incorporating these standards into its new stormwater management
bylaw developed to meet the Phase Il requirements.

Figure 6-1 Groundwater Balance for Entire Study Area
5,000,000,000
4,500,000,000
4,000,000,000
S 3,500,000,000
% VU, 000, @ Virgin Conditions
()
~ 3,000,000,000 - ..
i) M Existing Conditions
<]
3 2,500,000,000
5 O Buildout Conditions
o
G 2,000,000,000
8 @ Buildout Conditions with
g 1,500,000,000 Performance Criteria
Q.
E
1,000,000,000
500,000,000
0
Level of Development

Summary of Needs
Based on the above assessment, CEI recommends the following actions by Lancaster:

1. Implement the recommendations of the EOD study. This will help prevent
additional flooding and water quality problems in the study area.

2. Complete the “To Be Completed” items in Table 6-2 to comply with Phase Il
regulations. This work will also help with existing water quality problems and
help prevent future water quality and quantity problems.

3. Evaluate the cause and develop solutions to address existing flooding areas within
Town.

4. Look into redevelopment BMPs that will help increase recharge from existing
development, which will help with existing water quality and flooding issues.

Comprehensive Environmental Inc., 06.15.07, Page 6-9



Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

5. Look into the implementation of a stormwater utility to collect the necessary
funds to adequately maintain existing and future stormwater infrastructure and to
implement the Phase Il program.

y-
Comprehensive Environmental Inc., 06.15.07, Page 6-10 ':.. @



Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

7.0 Wastewater Management Systems

7.1 Regional Wastewater Management

This section evaluates regional wastewater management options for use in the
alternatives analysis in Section 8. Figure 7-1 shows the location of adjacent wastewater
treatment plants (WWTP) in relation to the project area. Table 7-1 summarizes
wastewater treatment and disposal in and around the project area. Important
considerations for this project include:

e The southern portion of Lancaster is already sewered, with wastewater sent to the
Clinton wastewater treatment facility for treatment since Lancaster has no centralized
treatment system of its own.

e Asdescribed in this section, the Clinton facility has limited capacity to accept more
sewage from Lancaster.

e The North Lancaster project area is relatively rural and town officials do not wish to
encourage higher population densities or suburban sprawl by providing sewer
throughout the northern portion of the town.

e There is a desire to provide limited sewer for commercial/industrial areas in North
Lancaster to encourage economic growth and jobs creation.

As part of a cooperative effort between the City of Leominster, the Town of Lancaster,
Mass Highway and the Massachusetts Department of Environmental Protection, there are
currently plans for an inter-municipal agreement that will provide for a sewer main to
connect the three parcels of the Rte 2 commercial/industrial corridor experiencing septic
disposal issues. These properties are Orchard Hills, Roll-On America and the Johnny
Appleseed Route 2 Rest Area. The inter-municipal agreement will provide 50,000 gallons
per day of flow capacity which can be used by these three properties as well as priority
existing residential properties.

Table 7-1 Lancaster and Adjacent Town
Wastewater Management Summary
Town Wastewater Treatment
Town of Ayer Ayer WWTP and Devens WWTP
Town of Bolton septic
Town of Clinton Clinton WWTP
City of Leominster Leominster WWTP
Town of Lunenburg Leominster WWTP and Fitchburg WWTP
Town of Shirley Devens WWTP
Town of Sterling septic
Town of Lancaster Clinton WWTP
Lancaster Study Area | septic

y-
Comprehensive Environmental Inc., 06.15.07, Page 7-1 ':.. @



Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

Town of Clinton

The Clinton WWTP is located about "4 mile from Lancaster’s southern border at Rte 110
shown in Figure 7-1. The plant was built in 1992 and is operated by the MWRA. The
plant provides secondary treatment using an activated sludge process in combination with
nutrient removal, chlorination, and dechlorination. The major facilities include
headworks, primary settling tanks, trickling filters, aeration tanks, secondary settling
tanks, sludge digesters, a sludge press and an off-site dedicated sludge-only landfill.'
There are changes currently planned for the facility including hypochlorite tanks, a
secondary generator, and replacement of the soda ash generator. The plant discharges to
the South Branch of the Nashua River.”

Bodium
Alumingle/Alum

Recheuisiion ﬁ Palymar . Hypashicrite éﬁ’
:||knnry | 'é' OL D o §
iiler g, =
Hlelslel 2
! Nirogencus Final Clarificaiion Chiofine Contact
| Aaralion 1 g
Grit & Screanings (e,

to Landfi

Sluu‘nl Hockculalhn
Gravity Pomw ol o8 f

[
i
|
|
! Thickener Wutafche'nlcﬂ
] 8l
I o ® e
H 1 Alr Flotatian Thickener
lr ____________ %
i
|

Lﬁllm\a 1 Supsrnatant Relum

.__._._..-.——-1-.....‘.-.7-—!\

[ N

K
ane B:%:}] O

. wmmmmee Main Process

" mwwe= Wasle Sludge . Polymar
—-—— - Flitrate Ratum o
............. . Sludge Recirculation

Figure 7-2 Clinton WWTP Treatment Process Diagram
(Adapted from MA DEP WWTP Fact Sheet)

The plant is currently permitted to discharge 3.01 mgd based on a running average of the
previous 12 months. Figure 7-2 shows the treatment plant process. Lancaster is allowed
to discharge an average of 0.37 mgd. Average wastewater flows from Clinton and
Lancaster are about 2.7 mgd and 0.27 mgd respectively. The permitted discharge limit
was exceeded for several months in 2005, although high rains in October 2005
contributed to this.

The plant currently has an average day design capacity to handle 4 mgd, which is based
on the primary sedimentation tanks, however, it can process higher peak flows. The peak

! Massachusetts Water Resources Authority Chlorination System Report: Clinton Treatment Plant (NPDES
Permit No. MA0100404, February 26, 2001. Environmental Quality Department Report ENQUAD ms 068.
? John Riccio, Clinton WWTP (personal communication, May 5, 2006)

/7~
Comprehensive Environmental Inc., 06.15.07, Page 7-2 \ @
2/



Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

hydraulic flow is 12 mgd. Both Lancaster and Clinton are under an Administrative
Consent Order to provide a 2:1 infiltration and inflow (I&I) reduction for new
developments to tie into the sewer system.” However, houses with failing Title 5 systems
can tie in at any time”.

The southern portion of Lancaster located within the Sewer District has an extensive
sewer network that discharges to the Clinton/MWRA treatment plant. Upgrades and
extension of this sewer network would be required to serve the study area. Depending on
the size of the new area served, an upgrade to the WWTP may also be required.

Town of Ayer

The Ayer WWTP is located 3 miles from the northeast corner of Lancaster at 25 Brook
Street in Ayer, Massachusetts (Figure 7-1). The plant uses an activated sludge treatment
process with advanced treatment and discharges tertiary treated flows to the Nashua
River. Figure 7-3 shows the Ayer WWTP treatment plant process. Approximately 98% of
the Town is sewered. The regulatory discharge limit for the Ayer WWTP is 1.79 mgd and
it is currently at capacity. When the capacity of the plant is exceeded, excess sewer flows
are pumped through a 16-inch force main connecting to the gravity sewer main
discharging to the Devens facility. A new transmission main would be necessary for
Lancaster to connect to the 42-inch trunk line in Ayer which then discharges to Devens.

Figure 7-3 Ayer WWTP Treatment Process Diagram
(Adapted from MA DEP WWTP Fact Sheet)

Bacllwas‘h Solids
Scurn ‘
i\
M
“/
Septage 5§
v o
Gt Aerati h .
Influent ' Hade B Filter W {w)
P Recirculation | i
Influent ! < @' i Effluent
Sampler il : Sampler
Hi Slug !
ot Sudge ®-%.....
smm stomge -‘i" - Armsman EETTTTTE
denotes Sludge
mater Disposed
Off-Site

/7~
Comprehensive Environmental Inc., 06.15.07, Page 7-3 \ @



Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

Town of Bolton

There are no large scale wastewater treatment plants in Bolton. The majority of the town
is on private septic systems. A few properties along the Hudson line are tied into the
Hudson sewer system.

City of Leominster

The Leominster WWTP is located at 436 Mechanic Street in Leominster, Massachusetts.
The design flow of the plant is 9.3 mgd with secondary treatment. The discharge is to the
North Nashua River (see Figure 7-4). There is currently capacity available at this plant.*

In order for the project area to connect to the Leominster facility, a new force main would
need to be installed along Route 2 to Leominster. The Leominster WWTP is located 1.3
miles from Lancaster’s western town line at Rte 2, however, the existing Leominster
collection system is significantly closer. This new sewer line would need to cross the
railroad to tie into the Leominster collection system.

Town of Lunenburg

The Town of Lunenburg has approximately 12 miles of sewer lines with 9 lift stations.
Approximately 90% of the sewered area is discharged to the Leominster WWTP. The
remaining 10% flows by gravity to the Fitchburg WWTP.’

Town of Shirley

The wastewater collection system in Shirley is managed by the Shirley Sewer
Commission. Wastewater flows in Shirley discharge to the Devens WWTP.

The Devens WWTP was constructed in 2000 and 2001. Devens’ current Phase I
wastewater treatment plant has a capacity of 3.0 mgd; however it only processes
approximately 1.0 mgd. Figure 7-5 illustrates Devens WWTP treatment process. Of the
3.0 mgd, 2.2 mgd has been reserved and is under contract with existing customers. The
plant receives flows from Devens, MCI-Shirley, Shirley, and a portion of Ayer. Inflow
and Infiltration only account for roughly 0.15 mgd of flows on an average basis, so there
may be few savings from upstream communities trying to reduce I/I. Since Shirley MCI
has modified operations at a portion of its facility and may not require the maximum
treatment volume currently contracted with the Devens’ Utilities Department, they may
be able to “sell back” a portion of the contracted capacity, which could become available
for new clients.®

3 Harold E. Brown, Public Works Director, Bolton DPW (personal communication, August 2, 2006)

4 Roger Brooks, Business Manager, Leominster DPW (personal communication, July 11, 2006)

> Jim Breault, Lunenburg DPW (personal communication August 17, 2006)

°D. Bevilacqua, Utilities Manager; M. Cohen; M. Mitchell; J. Moore, Utility Division Supervisor; Devens
Community of Mass Development (personal communication January 9 ,2006)

s N\
\
Comprehensive Environmental Inc., 06.15.07, Page 7-4 \ @



Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

LECMINSTER WASTEWATER
TREATMENT PLANT

Leominster WWTF
436 Mechanic Street
Leominster, MA 01453

(978)537-5720

Q:0 \ FAX 978-840-4139
@7:’

DESCRIPTION OF =
TREATMENT PROCESS D

@ -

i T

Figure 7-4 Leominster WWTP Treatment Process Diagram

(Adapted from MA DEP WWTP Fact Sheet)

Comprehensive Environmental Inc., 06.15.07, Page 7-5 \ @



Town of Lancaster, Massachusetts
Integrated Water Resources Management Plan

Once the daily treatment demand begins to approach the plant’s current 3.0 mgd capacity,
the approved Phase II funding appropriation and construction will begin with a 1.5 mgd
expansion for additional process capacity, totaling 4.5 mgd.

Wastewater flows are treated through sequencing batch reactors with UV treatment for
the effluent (Figure 7-5). Treated flows are discharged to groundwater through rapid
infiltration sand filter beds. Cake or heat-dried sludge is disposed at a landfill or the
Marlboro compost facility.

Figure 7-5 Devens WWTP Treatment Process Diagram
(Adapted from MA DEP WWTP Fact Sheet)